
EIG-13aGGER 
MODEL: 

G•680 thru GH•690 

m ew G  -t,c) 0  C Gr1t ck6c1-Ar6?-- 17-e-&A.A.A_Ap.C j ervi 

&Mk --- CO/LO, 	d cc-E ((A 

6 Cra 'v 

ty 

PARTS 
CATALOG 

2C-BaG coRpoRanon 
P.O. BOX 418  -  ASTORIA, OREGON  97103 U.S.A. 

TELEPHONE (503) 325-2488 
TELEX #151034 



MODEL G- 80 



SIMPLICITY AND MOBILITY, 
YET TOUGH ENOUGH 
TO DO THE JOB 
The  G-680 Ag-Bagger  is  designed  for 
medium size farm operations. It is easy 
to  set up yet  will  take feed as fast as 
your forage wagon will deliver! 

ONE OPERATOR OPERATION 
The G-680 Bagger is designed to operate 
in a one-man situation if desired. The 
tractor powering the unit is automatically 
advanced as the bag fills with forage. The 
eight-foot tunnel and bag makes bag 
changes a breeze. 

SPECIFICATIONS 

Model 	"(new for 1988) G-680 
Length  in Transportation 7,9" 
Width in Transport Position 13' 
Height in Transport Position 7'2" 
Ground  Clearance 6" 
Maximum Width in Operating Position 12'6" 

With Conveyor 17'3" 
Power Requirements (540 PTO) 60 HP 
*Rotor 
Drive Chain 120 
Rotor Operating Speed 37 RPM 
*Single Wrap Cable Length 150 Ft. 
Bag Sizes 8 x 95 

8  x 150 
Weight 4,470 lbs.  

MODEL G-680 BAGGER 

FEATURES YOU WANT MOST: 

Positive Compaction Control  . . .  a must in the 
bagging process. Hydraulic disc braking allows 
the operator to adjust to proper pressure for 
individual crop3 and moisture conditions. The 
Bagger's easily read gauge and pump control 
make it easy. 

Heavy  Duty, High  Capacity  Conveyor  . . .  This 
retractable conveyor will take the feed as fast 
as your forage wagon will unload it. Easy height 
control lets you adjust to different wagon levels. 

Single 120 Chain  . .  This 120 chain with 
chain tighteners keeps a steady flow of power 
to the compaction rotor. 

AG-BAG BAGS AKE  AVAILAULL IN ALL bILtb I  U MEET YUUII BUDGE  I . 

    

YOUR NEAREST DEALER: 

 

  

BB- BBB 

   

      

 

SEALED FEED STORAGE SYSTEMS 

OTHER QUALITY  MACHINES: 
• MIGHTY BITE® LOADING BUCKETS 
• AG-BAG® LIVE FLOORS 
-  AG-GAG,- AUGER GsLENDERs 

2320  SE  Ag-Bay  Lane  •  Warrenton,  OR  97146 USA 
CALL  (503)  861-1644  FAX  (503)  861-2527 

Telex #151034 

   

1 	 aG-saG  CORPORarlOrl 



HEAVY DUTY 

COMPACT 

BAGGERS 

STRONG ON 

PERFORMANCE 

& MOBILITY 

AG-BAGGERS  FROM THE SEALED FEED STORAGE LEADER! 



	 A   

The Model GH-680 and GH-690 
Ag-Baggers are heavy duty compact 

baggers that are designed to be utilized 
with a side unload forage wagon. The high 

capacity conveyor is adjustable to match the 

height of the forage wagon and easily retractable 
for transporting. This side load feature enables 
the machine to be moved easily to each bagging 
location and is an ideal unit for the custom 
operator and family farm sharing. 

SPECIFICATIONS 
Model 	*(new for 1988) 

Length in Transportation 
Wirith in Trr-ip-rt P^-!*:^r. 
Height in Transport Position 
Ground Clearance 
Maximum Width in Operating Position 

With Conveyor 
Power Requirements (540 PTO) 
*Rntnr 

Drive Chain 
Rotor Operating Speed 
*Single Wrap Cable Length 
Bag Sizes 

*Deflector Length 
Weight 
*Hydraulic Package 

	

GH-690 	GH-680 

	

7'9" 	7,9„ 

	

in 	13' 

	

7'10" 	7'10" 

	

6" 	 6" 

	

12'6" 	12'6" 

	

17'3" 	1r3" 

	

85 HP 	75 HP 

	

6' 	6'  
D-140 	D-140 

	

48 RPM 	42 RPM 

	

200 Ft. 	150 Ft. 

	

9 x 135 	8 x 95 

	

9 x 200 	8 x 150 

	

3 Ft. 	3 Ft. 

	

5,395 lbs. 	4,560 lbs. 

	

12 GPM 	12 IPM  

BG 
SEALED FEED STORAGE SYSTEMS 
OTHER 'DUALITY MACHINES: 

• MIGHTY BITE,' LOADING BUCKETS 
• AG-BAG',  LIVE FLOORS 
• AG-BAG',  AUGER BLENDERS 

2320 SE Ag-Bag Lane • Warrenton, OR 97146 USA 
CALL (503) 861-1644 FAX (503) 861-2527 

Telex #151034 I 	 
BB EIN 

aG-eaG coRPoRaTion 

GH-680 & GH-690 BAGGERS 

FEATURES YOU WANT  MOST: 

Positive Compaction Control  . . .  a must in the 
bagging process. Hydraulic disc braking allows 
the operator to adjust to proper pressure for 
itluiviuuai grubs and moisture conditions.  I  he 
Bagger's easily read gauge and pump control 
make it easy. 

Heavy Duty, High Capacity Conveyor  . . .  This 
retractable conveyor will take the feed as fast 
as your forage wagon will unload it. Easy height 
control lets you adjust to different wagon levels. 

Dual D-140 Chains  . . .  These dual chains with 
chain tighteners keep a steady flow of power to 
the compaction rotor. Changeable sprocket lets 
you match tractor horsepower. 

AG-BAG BAGS ARE AVAILABLE IN ALL SIZES TO MEET YOUR BUDGET. 

YOUR NEAREST DEALER: 



FORWARD 

This parts book is designed to aid the user in locating 
and ordering replacement parts for the Ag-Bagger silage 
compacting machine and its accessories. 

The 	is broken down into eight groups for easy 
reference. 

In our efforts to further improve our product, Ag-Bag 
Corporation claims the right to make updates and design 
changes without notification. 

The serial number 
for the Ag-Bagger is 
stamped on the right 
side of the frame tube 

Left and right of ma-
chine is determined by 
standing in front of the 
hopper looking at the 
tunnel face plate. 

When ordering parts from your dealer, always give the 
following information: 

1. Machine Name and Serial Number 
2. Reference and Part Numbers 
3. Page Number 
4. Description of Part 

To make your ordering easier upon receipt of your ma-
chine, fill in the following: 

MACHINE SERIAL NUMBER- 

START UP DATE- 	



FORWARD 

The serial number 
for the Ag-Bagger is 
stamped on the right 
side of the frame tube 

Left and right of ma-
chine is determined by 
standing in front of the 
hopper looking at the 
tunnel face plate. 

This parts book is designed to aid the user in locating 
and ordering replacement parts for the Ag-Bagger silage 
compacting machine and its accessories. 

The 	is broken down into eight groups for easy 
reference. 

In our efforts to further improve our product, Ag-Bag 
Corporation claims the right to make updates and design 
changes without notification. 

When ordering parts from your dealer, always give the 
following information: 

1. Machine Name and Serial Number 
2. Reference and Part Numbers 
3. Page Number 
4. Description of Part 

To make your ordering easier upon receipt of your ma-
chine, fill in the following: 

MACHINE SERIAL NUMBER: _ 

START UP DATE: 

	MII.MMINIMMIII. 



INDEX 

GROUP PAGE 

Frame Group 	  2 
Cable Drum Assembly Group 	  4 
Wheel Group 	  6 
Rotor Group 	  8 
Backstop Group 	  10 
Hydraulics Group 	  12 
Cross Conveyor Group 	  14 
Miscellaneous Group 	  16 
Notes 	  17 



B3133 
	

FRAME GROUP 



FRAME GROUP 

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 2A 1 Frame Assembly 
2 2B 1 Rotor Access Plate - Drive Side 
3 2C I Rotor Access Plate - Idler Side 
4 2D 1 Jack - 5,000 Lb. 
5 2E 1 Snap Ring - 2 1/2" 
6 2F 1 Lock Pawl Replacement Kit 
7 2G 1 Face Plate 
8 2H I Front Shroud 
9 21 1 Side Shroud 

10 2J 1 End Extension 
11 2K 15 Capscrew - 1/4" N.C. x 3/4" Long - Grade 5 
12 2L 15 Hexnut • 1/4" N.C. Nylok 
13 2M 3 Face Plate Mounting Arm 
14 2N 6 Capscrew - 5/16" N.C. x 2" Long - Grade 5 
15 20 6 Hexnut • 5/16" N.C. Nylok 
16 2P 8 Capscrew - 7/16" N.C. x 1 1/4" Long - Grade 5 (Not Shown) 
17 2Q 8 Hexnut • 7/16" N.C. Nylok 
18 2R 4 Capscrew - 3/8" N.C. x 1 1/4" Long - Grade 5 
19 2S 4 Hexnut - 3/8" N.C. Nylok (Not Shown) 
20 2T 30 Flatwasher - I /4" 

2 



FRAME GROUP 

i 
REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

2A 
2B 
2C 
2D 
2E 
2F 
2G 
2H 
21 
2J 
2K 
2L 
2M 
2N 
20 
2P 
2Q 
2R 
2S 
2T 

1 
1 
1 
1 
1 
I 
1 
1 
1 
1 
15 
15 
3 
6 
6 
8 
8 
4 
4 
30 

35-  

Frame Assembly 	 • 	, 
Rotor Access Plate - Drive Side 0 to 
Rotor Access Plate - Idler Sid 

—Jack - 5,000 Lb. i , 	• 	, 	, 	-!.- 	i 	c 	i; 

Snap Ring - 2 1/2" ,. -7/., 	--,;-_,.4.4':)•?,.3 	/ )̀1/7 

Lock Pawl Replacement Kit 
Face Plate 
Front Shroud 
Side Shroud 	■ 

End Extension 	,.' 	, 	, 	-- 
Capscrew - 1/4" N.C. x 3/4" Long - Grade 5 
Hexnut - 1/4" N.C. Nylok 
Face Plate Mounting Arm .' 
Capscrew - 5/16" N.C. x 2" Long - Grade 5 
Hexnut - 5/16" N.C. Nylok 
Capscrew - 7/16" N.C. x 1 1/4" Long - Grade 5 (Not Shown) 
Hexnut - 7/16" N.C. Nylok 
Capscrew - 3/8" N.C. x 1 1/4" Long - Grade 5 
Hexnut - 3/8" N. C. Nylok (Not Shown) 
Flatwasher - 1/4" 

c• 	Lioacoof 
. 

ain-faii. ec.1,1 -erAckit 14-43-/ o'.',  - 

c“.,,!() -t,,y 	., I 	9' 	k1 	/oLiS- c,  
C\ •4 	1 	41' 	Icct6(  
I N  ( '1'1 ;e  ( 	

,` 
	- 	-.1 	2 	, 8 

i I 	L -e“ 	1' 	I  " 

C ‘c o. viic 	1=--- 	11 	-e-- (--) -7 
-. 

0 	:-_:).n 	-.:. 	10:- 	' i 	,=: 	-  
■ \ 

2 



CPS \ 	 C.  

C 

,c3  1, 
c 

/0 C 	c_7( ✓ 

-crf (7:1 

, 6:-"E? /6/  C7 c2)  y 	v7 ci 

Brake Sticking ck the following: 
1. Air in line (Bleed) 
2. Rust on pads (Remove) 
3. Move mntg brckt in so pads on disc 

(Cut, Weld and Grind) 
4 	c C-4 ' 

k-- 



CABLE DRUM ASSEMBLY GROUP BB 
BIB 

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 

<(
 0) C

.) C)
 L

I, 0
 	

2: C
)  CL

 
0
  

"q'  
V
 

 
"1'  
V
 

 
M.
  
V.
  V
 
'V  
V
 
 
V
 
 
"

q'  V
 V
  

1 Cable Drum Assembly 
2 2 Split Babbit Bearing 
3 4 Capscrew - 5/8" N.C. x 2 1/2" Long - Grade 5 
4 4 Hexnut - 5/8" N.C. Nylok 
5 2 Grease Nipple - 1/4" MNPT Straight 
6 2 Ball Bearing 
7 8 Capscrew - 1/2" N.C. x 1 3/4" Long - Grade 5 
8 8 Hexnut - 1/2" N.C. Nylok 
9 2 Grease Nipple - 1/8" MNPT Straight 

10 2 7/16" Galvanized Wire Rope 
11 2 3/8" Galvanized Wire Rope Clamp 
12 2 Cable Rewind Support Assembly 
13 2 Capscrew - 5/16" N.C. x 2" Long - Grade 5 
14 10 Hexnut - 5/16" N.C. Nylok 
15 1 Rewind Crank 
16 2 Cable Wipe 
17 2 Cable Wipe Keeper 

4 



ao '7 

CABLE DRUM ASSEMBLY GROU 	111 P BB  

I 
REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

/ 

4
4
  
4
4
  
4
4
  
4
4
  
4
4
  
4
4
  4
4
  
4
4
 

 
4
4
 

 
4
4
 
 
4
4
  
4
4
  
4
4
  
4
4
 

 
4
4
 

 
4
4
 

 
4
4
 

 
C
)
  
:4

  
r-
 

(-
  
c
)
 

 -
n  
rn
  
r)
  C
U
 )
>
 

1 
, 	, 	z:  

Cable Drum Assembly .4-' 
ti 

—/ -/I  

2 2 --Split Babbit Bearing 	4x 10 (‘-i .., 
3 4 Capscrew - 5/8" N.C. x 2 1/2" Long - Grade 5 
4 4 Hexnut - 5/8" N. C. Nylok 
5 2 Grease Nipple - 1/4" MNPT Straight 
6 2 Ball BearingoISS- 	ii- B 0  14 
7 8 Capscrew - 1/2" N.C. x 1 3/4" Long - Grade 5 
8 8 Hexnut - 1/2" N.C. Nylok 
9 2 Grease Nipple - 1/8" MNPT Straight 	

, 10 2 7/16" Galvanized Wire Rope 	0150 we, 	(21-'0) — C 15C./ )dt;o9 . ,":: 9 ,r24.- (.-- 6-0  ' 

11 2 3/8" Galvanized Wire Rope Clamp 	 ,..-At • 
12 2 

Qabrie-fterriirtrl lY 	f%k-,  \• 	: : A 	co I e_.■ D„:..-L. 	i x,,,,. ) _ . ,, 	C., ,..._ II Itk 

13 2 Capscrew - 5/16" N.C. x 2" Long - Grade 5 
14 10 Hexnut - 5/16" N.C. Nylok 
15 1 - -Rewind Crank d1111:Lc? 
16 2 Cable Wipe 
17 2 Cable Wipe Keeper 

11 	,1 
. 	. 

( 	 \ 	-E' c,11 	1 	,._] 
-e. 

a  
L,v7 .f-..-  : 6 f, 	)c)(3pi 	.... 

it Ia. 	,._. 	, 	1-?.c. 	,.,..) 	,,,.\ 	1:• 	-.:, 	,:.,,:. c. 4- 	7) \ 	i r ssi,t= 	) 	1 	1  1...\ 

l) 	 ;,C "06 (-,- ,Art..- \ 
i  1 	L  

.• ) 	•p.s, 	i t 	r,s 	E 	C. 	 • 

1:., 	cry  d•LA'sfl. 

- 1.1) 	. 	I....) 	e 	l• 	''). 	L-.- 	v 	. 	' 	-..' 	:.' 

• 

/7 ..-Ji..., c• ' 	C 	; 	, ( 	, -a 

I -' 

i 

/- 	-e 	4-- 	 , 	/..• (;•• 	 2 	,, 
• 

-y-,1,- 	6,1-‘ 	 - 

..1-. ' 1)1 	
-• 	le , .."N 	( 	' 	.' r i:" 

/V70 	Li 	 , 	•  •)1,•■ r . 	q f: 	' 	) 
1 

// 	761L• 	'2-- 	- 	 . ,N 	-_, 1.. c,  t:---. 

I 
". 	''.  

z 	/d L/ 	n (L'• 1.11-  

• 

77.1 

4 



WHEEL GROUP 

1 



WHEEL GROUP 

' REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 6A 2 --Spindle il 	n ct 6 t 	C r , ,,,, 	,4.,,,, 6J ,,,j,,,, :. tt,. 09.64,  

2 6B 2 —Grease Seal a#- // 72..5-  
3 6C 2 —Inner Bearing Cone 	,,,,,,,_ 	?I  -1 	3  
4 6D 2 —Inner Bearing Cup 	r 

5 6E 2 —Hub 6 e.i+ t P.  tofu 

6 6F 2 —Outer Bearing Cup 	,,, 1 	44- 1 ) 7 7_ y 
7 6G 2 —Outer Bearing Cone .)  
8 6H 2 —Washer 
9 61 2 —Spindle Nut - 5/8" NF Nylok 

10 6J 2 —Hub Cap -± c 1o16#11  
11 6K 2 --Wheel 
12 6L 2 —Tire 7 6O  -16 LT - 	10 49 0 -1-4-L-1-5--8-121y-Izietatioft 

Tire Tube 	11-L-1-5- /6 LT 13 6M 2 
14 6N 12 --Wheel Bolt I! 

6 



-rkt 5 
5‘)51100 64 407o ct 0 e 

• 

C•• 	 -- 
Lr■ SC) 

	

_ , 	, 

-%„z. N_T,..---  
4., 	....>47  . 	.1 

ae 	
, -.  	--s....,, 

	

. 	, > 

r 

-or 

\.4 

ROTOR GROUT 

Bearing keeps breaking ck the following: 
1. Rotor mis -aligned 
2. Shaft bent 



ROTOR GROUP 

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 8A 1 Rotor Assembly With Teeth 
2 8B 30 Rotor Tooth 
3 8C 30 Rotor Tooth Cap 
4 8D 2 Roller Bearing - 2 15/16" 
5 8E 8 Capscrew . 3/4" N.C. x 2" Long - Grade 5 
6 8F 8 Hexnut - 3/4" N. C. Nylok 
7 8G 1 Gearbox 
8 8H - Gear Lube EP 80.90 
9 81 1 Drive Sprocket - *140-2 - 10 Tooth STD. 

10 8J 1 Key - 5/8" x 5/8" x 3" Long 
11 8K 2 Set Screw • 3/8" N.C. x 1/2" Long 
12 8L 1 Driven Sprocket - #140-2 - 42 Tooth 
13 8M 1 Key - 3/4" x 3/4" x 4" Long 
14 8N 2 Set Screw - 1/2" N.C. x 1/2" Long 
15 80 1 Chain - #140-2 
16 8P 1 Offset Link - #140-2 
17 8Q 1 Tensioner 
18 8R 1 Carriage Bolt - 5/8" N. C. x 7 1/2" Long 
19 8S 1 Flatwasher 9/16" 
20 8T 1 Hexnut - 5/8" N.C. Nylok 
21 8U 2 Grease Nipple • 1/8" FNPT Straight 
22 8V 1 Grease Hose x 20" Long - L.H. 1/8" NPT Both Ends 
23 8W 1 Grease Hose x 26" Long - R.H. 1/8" NPT Both Ends 
24 8X 7 Lockwasher - 5/8" 
25 8Y 7 Capscrew - 5/8" N.C. x 2" Long - Grade 5 

8 



ROTOR GROUP 

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17. 
18 
19 
20 
21 
22 . 
23 
24 
25 

8A 
8B 
8C 
8D 
8E 
8F 
8G 
8H 
81 
8J•• 
8K 
8L 
8M 
8N 
80 
8P 
8Q 
8R 
8S 
8T 
8U 
8V 
8W 
8X 
8Y 

1 
30 
30 
2 
8 
8 
I 
- 
1 
1 
2 
1 
1 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
7 
7 

6, 9 
(2 / 	/6 

.) 7/ ' 76 

Rotor Assembly With Teeth - '' 	 C 	: 	 t 	
, • t 	t- 

Rotor Tooth 	& (1,75 	L 	 ∎ q-1.101- °D  lq  

Rcatar—Teatireap 1-i n-e: C 	ef,..i ,--,,,,:i'/ 	;:.,,:;,-.)r 	.._ w 1,  (0 LC°' 5 
Roller Bearing - 2,15/16" 	__12__CL 	-'•1  ") 

Capscrew - 3/4" N.C. x 2" Long - Grade 5 
Hexnut . 3/4" N. C. Nylok 

	

—Gearbox 	
∎ 	.-_:- 

Gear Labe EP 80-90 
Drive Sprocket - #140-2 - 10 Tooth STD. 	̀ 1'1'5  
Key - 5/8" x 5/8"k 3" Long . 	• 
Set Screw - 3/8" N.C. x 1/2" Long 	. 
Driven Sprocket - #140-2 - 42 Tooth 	6)2,.- 13---'')  
Key - 3/4" x 3/4" x 4" Long 	.-=.• 	/:.,,_.- -:_--: 
Set Screw - 1/2" N.C. x 1/2" Long 	 . 
Chain - #140-2-■1 i()Li LI 6 	:) 1(- 	.1 '''-' 	

1 I. 	',;(,`'-' _ 
Offset Link' - *140-2 	i i 	. 	= ,7.r. 
Tensioner --';'. q.i.  30 

0 	-L. G Carriage Bolt - 5/8" N.C. x 7 1/2" Long 	 {:) 	/ 0 
Flatwasher 9/16"  
Hexnut - 5/8" N.C. Nylok 
Grease Nipple - 1/8" FNPT Straight 
Grease Hose x 20" Long.- L.H. 1/8" NPT Both EndS .tt lorl.,  (6 r czIS - -̀') ':' ■-.) 
Grease Hose x 26" Long - R.H. 1/8" NPT Both Ends Sc ,'-' ' ''"\ C"?' L ".:-J 
Lockwasher - 5/8" 
Capscrew - 5/8" N. C. x 2" Long - Grade 5 
KcA c.r 	c inc.6 il 	6, (2, r-c. 	ilz.1 Li  
1? ,+,-- i .r 	Skc,F1- 	±t 	11/19 

-.- 	ee(D-r!-.6X 	Dov-k_Uf_ 	C_D„ 	t:,I.AA- 	-/ 3 	I 	It)13 -z__ 

	

Geci,66.‘ 	.Sincil4- 	(:),.p\.0- 	-73 1 	k4iLl1i mLc.-P-1-- 	tr'•' 	/1- -A::. 

._\ 	‘ 	
\ 	k.ciA_V,  1  •• 	( , --, LA-A"  l ,- • 	 - 	-  

, 	S _CLA-A-C1  ,, 

;1 1 , /1 	j:t" 1 / 3 03 	02 	r 	0 ee,,,v.._,(.7/ 
) 	iy 

1 i_ 	Ii 	 ---- 	-4.-  
.1-% c,..‘e 	4- 	I  

K., 	_ 	0 	)'.2' 3 	__ 	:, 	1z LI --2, 	cr( 4 c--1,\ 	,z- 	 --I 
 

' 	- 	 - 	t , 	- 	,I-J 	/ icrl 5 

	

, ?C-) 	-` 	" 	 P 't c -  

---(:5'1>°-/-)1: YL:t.,1%.,-;,-,c7:1  

, 	- 	
, c4..) ._. 	..4p.,-2 ___ 	4) 	: 	I :, 

' '' 	-.'".- $ 	./.;.( 	, 	,21:1II 	i ' 	.1  
I  ,. 	I- 	1 	I 	i I 	i  :, !::: 

: 
f  • rlt..1 	, 

I-0-  Li 	-":.- 	I- 	• 	1 	• , 	p;•.- 	!.- ,:r: ..,i 	•... z..',.,  -, i } 	 4/9.,  /5/430 m 	'r 

	

..v? eft,: 	— 	 I 	L 	<- - - 	' 	,  
i 	o ,. 	I.  - i 	J• . 	E 	i- 	/.- 	 - 	11 	ii 	io  

1 
8 



	1 



BACKSTOP GROUP 

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 10A I Backstop Frame 
2 10B 1 Rope 
3 10C 2 Side Support 
4 10D 4 Capscrew - 1/2" N.C. x 4" Long - Grade 5 
5 10E 4 Hexnut • 1/2" N.C. Nylok 
6 IOF 2 Turnbuckle - 1 /2" 
7 10G 2 Jam Nut - 1/2" N.C. 

In 



BACKSTOP GROUP 

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 10A 1 Backstop Frarhe ,z-i ic,,i;.: c, 	 .)o 

2 10B 1 —Rope 	ic.)_.; *: (.2 	.::- 'c 0 ' 	4  • (c41' e°  3̀ 5  
3 10C 2 Side Support i_?,c0=:- lc c-z..4 0 p 	&r-' 	1 o 1-1 	I 	,--'. 1  ''':\ ''' 6  ' \'' \ ' 

	f: 
	"--- 

4 10D 4 Capscrew - 1/2" N.C. x 4" LTD-rig - Grade 5 
5 10E 4 Hexnut - 1 /2" N.C. Nylok 
6 1OF 2 'ft-Turnbuckle - 1 /2" -r.t.-#/pf) 41 q 
7 10G 2 Jam. Nut - 1/2" N.C. 

1 	t 
i..,c,c-,<-:). 	!,:t- !I 9 Li 1,,, 

10 



HYDRAULICS GROUP 

- j--c-7::'. ---- 
E •  

	

— -- iv '..,A4. 	
,

k, 	k  

	

k `. ,f % 	% 

	

' 1--' 	; 	\ 
.. 	P.% i;  
‘;•-- - ---"'"e 1 
\ 	€:k \ k 	% 

S., 	f..i;. , 

	

-% 	 1 	r 

,r 	va • , ,--„,--' 

• '',,,' 	I' '''''.... 	.% 	''il'■ 	 --'4  

	

Y.:•,.....$;.,'",--.1"-s..■ % 	4,0-.4..:./ 
 

yam ` 
% ::....4  .,,,.' ek  

	

' 7  ---;•:;',. - 	' 

k ,,..tfilk 

qi 

Plectr)-5  f/he(e_ •6 0.■(-  
the koe,2 1, 

ee We/5 5 c, 

Ct 	

0 	 I" 

pi a 0 

-f-c&Ict k ctr\ 

	

e _},- 	I,,L.k 0, 1 

	

r 	5  

x 

pfe,df € (-1k1 
kt 6) 4 

kao,d pu../99  

-Ake_ ft 5e 

11 



HYDRAULICS GROUP 

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

C\irn
.Cf
l-nkO

N
C0

0
)
0

4̂N
err

l'in
k.O

N
C
O

0
0

'''
N

O
V

q
'l-n

k O
N

-00
0
)
0

-̂,C\IM
C

H
-n

O
N

C0
0
)
0

-̂.CN
C

I n
k O

N
C0

M
0

" -+C\Irr)C
h
in

qD
  

"̀
r  '' ~

~̀
  "'"  

",
  """  "-,

  "4  
^
 

 
""
  CV

  CV
  N

 
 CV

  CV
  N

 
 CN

  CV
  N

 
 CV

  M
  rn

  Crl  rn
  en

  Cr)  tr)  C
'r)  Cr)  CrrIg

  
'

1
'  'q'  N

"  .C1-  "Cf  
'1"' q'  CI'  'q

'  1-r)  11)
  tr )  IS)

  Lr)  11")  LC)  

12A 1 Pump 
12B 1 Reservoir 
12C - Hydraulic Oil EP-46 
12D 1 Filler Cap 
12E 4 Capscrew - 3/8" N.C. x 1 1/4" Long - Grade 5 
12F 8 Flatwasher - 3/8" 
12G 4 Hexnut - 3/8" N. C. Nylok 
12H 1 Driven Sprocket #40-8 - 29 Tooth 
121 2 Woodruff Key - 1/4" x 1" Long 
12J 2 Set Screw - 3/8" N.C. x 1/2" Long 
12K 1 Drive Sprocket #40-B - 48 Tooth 
12L 1 Key - 3/8" x 3/8" x 1 1/4" Long 
12M 1 Chain 040 
121`1 1 Connecting Link #40 
120 1 Filter Unit 
12P 1 Filter Cartridge 
12Q 1 Hydraulic Motor Mount 
12R 1 Rubber Bushing - 1" ID x 1 1/2" Long 
12S 1 Hydraulic Motor 
12T 1 90° Reducing Elbow 1/2" - 1/4" - Sch. 80 
12U 4 Lockwasher - 3/8" 
12V 4 Capscrew - 3/8" N.C. x 1" Long - Grade 5 
12W 1 Reducing Bushing 3/4" - 1/2" 
12X 1 90° Street Elbow 1/2" NPT - Sch. 40 
12Y 1 Nipple - 1/2" NPT x 6" Long - Sch. 40 
12Z 1 Reducing Bushing 3/4" - 3/8" 
12ZA 1 90° Street Elbow - 1/2" NPT - Sch. 80 
12ZB 3 Reducing Bushing 1/2" - 3/8" 
12ZC 2 Hose 3/8" x 12" Long 
12ZD 2 Hose 3/8" x 48" Long 
12ZE 2 Hydraulic Straight Tee - 3/8" NPT 
12ZF 2 Close Nipple - 1/4" NPT 
12ZG 1 Ball Valve - 1/4" - 2,000 Lb. 
12ZH 1 Hand Pump 
12Z1 - Hydraulic Jack Oil ONLY 
12ZJ 1 Ball Valve - 1/4" - 2,000 Lb. 
12ZK 1 Gauge - 0-1,500 Lb. 
12ZL 1 Disc Brake Caliper 
12ZM I Bleeder Valve 
I 2ZN 1 Copper Washer 
12Z0 1 Adapter 
12ZP I Disc Brake Pad Set 
I 2ZQ 1 Hydraulic Straight Tee - 1/4" NPT 
12ZR 2 Close Nipple - 1/4" NPT 
12ZS 1 Service Tee - 1/4" NPT 
12ZT 1 Hose - 1/4" x 11' Long 
12ZU 2 Lockwasher - 1/2" 
12ZV 2 Capscrew - 1/2" N.C. x 1" Long - Grade 5 
12ZW 1 Nipple - 1/2" NPT x 4" Long - Sch. 80 
12ZX 1 Pipe Cap - 1/2" FNPT - Sch. 80 
12ZY 2 Capscrew - 1/4" N.C. x 1" Long - Grade 5 
12ZZ 2 Flatwasher - 1/4" 
I 2ZZA 2 Hexnut - 1/4" N.C. Nylok 
12ZZB 1 Nipple - 1/4" NPT x 1 1/2" Long 
12ZZC 2 Set Screw - 5/16" N.C. x 3/8" Long 
12ZZD 4 Reducing Bushing 3/8" - 1/4" 

1 



I 	:s 	 "--"L' 	c)) 

HYDRAULICS GROUP 
p Lt-3 5 	)500 	3 • 	 qz- 1 6 0.0g33 7i Z3 

1-1 2  - /25 00.05- 	 1--f ?-• r 60  3 

r 	5 

BE 
REF. 
NO. 

PART 
NO. 

,7 

QTY DESCRIPTION 

I 12A 1 Pump i 
2 12B 1 —Reservoir 
3 12C Hydraulic Oil EP-46 GI VP- Scd\'" 
4 12D 1 - Filler Cap 	/.0/ 3 	'la ,  is- `is-"-.  
5 12E 4 Capscrew - 3/8" N.C. x 1 1/4" Long - Grade 5 
6 12F 8 Flatwasher - 3/8" 
7 12G 4 Hexnut - 3/8" N.C. Nylok 
8 12H 1 Driven Sprocket 048-E3-----29-Tooth L/00,5 ff,,, 	I "130, c.. 04,4t.,0 14  le ',i,-., -,,- 
9 121 2 Woodruff Key - 1/4" x I" Long 	' 

10 12J 2 Set Screw - 3/8" N.C. x 1/2" Long 	, 
11 12K 1 -Drive Sprocket #40-B - 48 Tooth 	'I if („1..1z,, 	- 	 /040' 
12 12L 1 Key - 3/8" x 3/8" x 1 1/4" Long 
13 
14 

12M 
12N 

1 
1 

Chain *40 	-0 	, 	,, 
Connecting Link *40 '1' 1°1 4°  
Filter 

 

Ch 	 : tP z... — 	1-54 c' f 15 120 1 
16 12P 1 Filter Garaidge .t-1,--,-; 83 	• 
17 12Q 1 Hydraulic Motor'Mount ,, 	,.-, 	 v 
18 12R 1 Rubber Bushing - 1" ID x 1 1/2" Long 	. 	- 	 _ 	i-i.1 ` 1 ,  
19 12S I Hydraulic Motor 	/(9/ -- 1004_ 	,* 0 161 .6 . 
20 12T 1 90° Reducing Elbow 1/2" --7 /4 ' - Sch. 80 	4/ - 

21 12U 4 Lockwasher - 3/8" 
22 12V 4 Capscrew - 3/8" N.C. x 1" Long - Grade 5 
23 12W 1 Reducing Bushing 3/4" - 1/2" 
24 12X 1 90° Street Elbow 1/2" NPT - Sch. 40 
25 12Y I Nipple - 1/2" NPT x 6" Long - Sch. 40 
26 12Z 1 Reducing Bushing 3/4" - 3/8" 	 2, 
27 I 2ZA 1 90° Street Elbow - 1/2" NPT - Sch. 80 
28 12ZB 3 Reducing Bushing 1/2" - 3/8" 
29 12ZC 2 Hose 3/8" x 12" Long 
30 1 2ZD 2 Hose 3/8" x 48" Long 
31 12ZE 2 Hydraulic Straight Tee - 3/8" NPT 
32 
33 

I 2ZF 
12ZG 

2 
1 

Close Nipple - 1/4" NPT 	. 	 ,,, t , 	• 
BalLY.alue-1-2-;000 Lb. I 00 Y *. 'u goo

—  
34 12ZH 1 Hand Pump - L 	- 	., ,J 1:., -VI 10 1 0 Z 

35 12Z1 - Hydraulic Jack Oil ONLY v,%,-,‘..k. .o,..... 	k.. pu, v,, 0 
. 	. 

36 I 2ZJ 1 
r: 	t: 

 Ball Valve - 1/4-  - 2,000 Lb. 	/0, )5 PYL1411°-5 	- ` ' 	 , 
37 12ZK 1 Gauge - 0-1,500 Lb. (--C:• C 	- ,-,bc..63.L 	 ,_(.1 •c 	Prt-'0 V 	. 
38 12ZL 1 - 	

- 

Disc Brake Caliper 	-_,2...g.. ,),,o04.- 	/ 5-ottat,"5--- 	 - , el 

39 I 2ZM 1 Bleeder Valve 3, 	1..`t -i',. 	...)‘e, .... u..,rse , :.+ i- • c 	 1 	1-' 	, - , 
40 12ZN 1 Copper Washer 	 . 	- 	-  ,  
41 12Z0 1 .P,  Adapter I 	il, /VI 	1 0 14 (0 	l: il i ( I: ',..'" 	) 	• • , 
42 12ZP 1 Disc ?rake Pa 	Set 	( :-." 1-.),-,,  - feivi 	. 	. 	, ' i'?'‘ ' 	' 
43 12ZQ 1 Hydraulic Straight Tee - 1/4" NPT 	rk. /500 'I  5 	 tl ,! 4. I :, 
44 I 2ZR 2 Close Nipple - 1/4" NPT 
45 I 2ZS 1 Service Tee - 1/4" NPT 	 gore,' 22- 3/ 2- zg 
46 
47 

12ZT 
12ZU 

1 
2 

Hose - 1/4" x 11' Long 	 - ('-, 
7  3 -7 e Fo r 	Ao) 

Lockwasher - 1/2" 
48 12ZV 2 Capscrew - 1/2" N.C. x 1" Long - Grade 5 	5i.  z...•e_ 	16 a5-5 e 113 e r" 

49 12ZW 1 Nipple - 1/2" NPT x 4" Long - Sch. 80 	 CX.4,r' 

50 12ZX 1 Pipe Cap - 1/2" FNPT - Sch. 80 	 ,--,1 1 .'22.91-•y vt. 	, 	. 
51 12ZY 2 Capscrew - 1/4"1";,C. x I" Long - Grade 5 	-,4nAil L. 1- 	a 
52 12ZZ 2 Flatwasher - 1/4" 	 Om; 1(.. ,e: 	c. 	/lc-, /44 ofd 
53 
54 

12ZZA 
12ZZB 

2 
1 

Hexnut - 1/4" N.C. Nylok 	 i ' ft 	• 	• 
7 

0- 
 5 Nipple - 1/4" NPT x 1 1/2" Long 

55 12ZZC 2 Set Screw - 5/16" N.C. x 3/8" Long 
56 12ZZD 4 Reducing Bushing 3/8" - 1/4" 

12 



ADD 
BE1 Stlip,SS( CONVEYOR GROUP 

13 



CROSS CONVEYOR GROUP 

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 14A 1 Cross Conveyor Assembly 
2 14B I Flexible End 
3 14C 12 Capscrew - 1/4" N.C. x 3/4" Long - Grade 5 
4 14D 12 Hexnut - 1/4" N.C. Nylok 
5 14E q I Headshaft 
6 14F 2 Bearing - 1 1/8" 
7 14G 1 Side Extension 
8 14H 6 Flatwasher - 3/8" 
9 141 2 Set Screw - 5/16" NF x 5/16" Long 

10 14J 1 Shaft Coupling 
11 14K 1 Set Screw - 3/8" N.C. x 3/8" Long 
12 14L 3 Roll Pin - 3/8" x 2" Long 
13 14M 2 Drive Sprocket #55 - 6 Tooth 
14 141\12,  1 Tail Shaft 
15 140 2 Tail Shaft Adjuster Bolt 
16 14P 4 Serrated Lock Nut - 5/16" N.C. 
17 14Q 2 Idle Sprocket W/Bushing *55 - 6 Tooth 
18 14R 1 Complete Chain Assembly 
19 14S 204 Detachable Link #55 
20 14T 17 Attachment Link R.H. #55 
21 14U 17 Attachment Link L.H. #55 
22 14V 17 Chain Slat 
23 14W 34 Rivet - 1/4" 
24 14X 1 Cross Conveyor Slide (Not Shown) 
25 14Y I Cross Conveyor Slide Retainer 
26 14Z 4 Capscrew - 3/8" N. C. x 1" Long - Grade 5 
27 14ZA 11 Hexnut - 3/8" N.C. Nylok 
28 14ZB 1 Diagonal Brace 
29 14ZC I Capscrew - 3/8" N.C. x 1 1/4" Long - Grade 5 
30 14ZD 2 Capscrew - 5/8" N.C. x 2 1/4" Long - Grade 5 
31 14ZE 2 Hexnut - 5/8" N. C. Nylok 
32 14ZF 1 Flexible End Stiffener R.H. 
33 14ZG 1 Flexible End Stiffener L.H. 
34 14ZH 1 Flexible End Stiffener Center 
35 14Z1 1 Winch - 1,000 Lb. 
36 14ZJ 1 Pulley 
37 14ZK 1 Capscrew - 1/2" N.C. x 2 1/2" Long - Grade 5 
38 14ZL 1 Hexnut - 1/2" N.C. Nylok 
39 14ZM 1 3/16" Galvanized Wire Rope 
40 14ZN 1 3/16" Galvanized Wire Rope Clamp 
41 14Z0 1 Sliding Floor Extension (Not Shown) 
42 14ZP I Bolt-on End Cap (Not Shown) 

1.1 



CONVEYOR GROUP 

REF. 
1 NO. 

PART 
NO. 

QTY DESCRIPTION 

14A 1 Cross Conveyor Assembly 	' 
14B 1 Flexible-End 	 11- 
14C 12 Capscrew - 1/4" N. C. x 3/4" Long - Grade 5 	 3 1 ).1t-- 
14D 12 Hexnut - 1 /4" N. C. Nylok 	 IA211 A .V. -P---' 

14E 1 Headshaft 	1 ris 4 Ic--: 	../A„ 1 / CT 0 c) 9 I" 	 re,.1■11 ---  sp I  oi  00  

14F 2 Bearing,- 1 1/8.10A (set. tt 	L"1 	tf., r(5(C)° e)(C' 	Li V,''' b  
14G 1 Side Extension 
14H 6 Flatwasher - 3/8" 	/,- t aog 005 	I " s. Boa "'"( 
141 
14J 

2 
1 

Set Screw - 5/16" NF x 5/16" Long 	I II 3  -- '' 	 / 	I 0 
Shaft Coupling 	IVY "- 	1 	" 	> , ; b,- 	icv=l‘ 	I 	f 	̀:, k 	I / 	- 

I 
14K 1 Set Screw - 3/8" N.C. x 3/8" Long 
14L 3 Roll Pin - 3/8" x 2" Long 	' 	, 
14M 2 Drive Sprocket *55 - 6 Tooth / / (9, og 1 / 
14N I Tail Shaft -t6= II F Ll 7 	/ 08-e, oy7 
140 2 Tail Shaft Adjuster Bolt t4-9-Aht-P" r-  , / ,1c fi 	, ( 1 k J- 

14P 
14Q 

4 
2 

Serrated Lock Nut - 5/16" N.C. 	 //.:: 0Aa,0  
.H1751-.  Idle Sprocket W/Bushing #55 - 6 Tooth 	 t .,.. 

14R I 
 ,,;4 

Complete Chain Assembly .. 	3 ii 	• 	. 0  
14S 204 Detachable Link #55 	- 	I...k p 6 c.)' .P.__ 	c 11-  s-  s 

14T 17 Attachment Link R.H. #55 	) 	t_i - 	'.,,,--' 	 c 1`1  ',- : (-') 

14U 17 Attachment Link L.H. #55 	 k) 	c; ilk 0.  p-s-,5 o ---• / S a 00N __::; 	6., 0  
14V Ig 'Chain Slat (00045011( 
14W 34 Rivet - 1/4" "1

-  u")
 40
  rs,
 
 
00  CY) CD 	

N
  01

 
Ct
  
tr)
 
	
N
  
OD
  
C
r) 
CD
  

N
  
N
 
N
 

 
N
 
 0
1
 
0 1
 
01
 
01
 
01
 
01
 
0 1
 
01
 
01
 
01
 
c t.  

14X 1 Cross Conveyor Slide (Not Shown) 2.0-;-/ zi  7 	 % ,_,, 
14Y 1 Cross Conveyor Slide Retainer , ___.., 
14Z 4 Capscrew - 3/8" N.C. x 1" Long - Grade 5 
14ZA 11 Hexnut - 3/a" N.C. Nylok 
14ZB 1 Diagonal Brace 
14ZC 1 Capscrew - 3/8" N.C. .x 1 1/4 4  Long - Grade 5 
14ZD 2 Capscrew - 5/8" N.C. x 2 1/4" Long - Grade 5 
14ZE 2 Hexnut - 5/8" N.C. Nylok 
14ZF 
14ZG 

1 
1 

Flexible End Stiffener R.H. 13.c Flexible End Stiffener L.H. 	, 	i i 	 - 
14ZH 1 Flexible End Stiffener Center 
14Z1 1 .1?)(;c  Winch - 1,000 Lb. -4-\-‘ 1  \ ' ''' , 	I 	' ' ' 	''r\ 	* i 0  I 7̀‘i3 
14ZJ 1 Pulley „- 1 )7 -75 
14ZK 1 tapscrew - 1 /2" N.C. x 2 1/2" Long - Grade 5 
14ZL 1 Hexnut - 1 /2" N.C. Nylok 
1 4ZM 1 3/16" Galvanized Wire Rope 	 / 0/ - 7 8  P  
14ZN 
14Z0 

lz_. 
1 

3/16" Galvanized Wire Rope Clamp • et 
Sliding Floor Extension (Not Shown) 	wt 1 h 	/0-0  -c-34" - 	• i  d  

14ZP 1 —Bolt-on End Cap (Not Shown) 	 /- -, 	chcir/i 	\tau 	°(' 
,--] 	 , 	I /) „Jed a .7 Li r 
l 

'
i 

--' 
:-!  

1;06 /0 ko-t 

I 	) 

A 
_1441 



15 

ale 
MISCELLANEOUS GROUP 



MISCELLANEOUS GROUP 

QTY DESCRIPTION REF. PART 
NO. 	NO. 

	

1 	16A 	1 

	

2 	16B 	1 

	

3 	16C 	1 

	

4 	16D 	1 

	

5 	16E 	2 

	

6 	16F 	2 

	

7 	16G 	2 

	

8 	16H 	2 

	

9 	161 	4 

	

10 	16J 	1 

	

11 	16K 	1 

	

12 	16L 	2 

	

13 	16M 	1 

	

14 	16N 	1 

	

15 	166 	1 

	

16 	16P 	1 

	

17 	16Q 	1 

	

18 	16R 	1 

	

19 	16S 	1 

	

20 	16T 	1 

	

21 	16U 	1 

	

22 	16V 	2 

	

23 	16W 	1 

	

24 	16X 	2 

	

25 	16Y 	2 

	

26 16Z 	2 
27 	16ZA 	1 
28 	16ZB 	1 

	

29 	16ZC 	1 

Field Hitch Assembly 
Capscrew - 5/8" N.C. x 5 1/2" Long - Grade 5 
Hexnut - 5/8" N.C. Nylok 
Chain Guard 
Self-Tap Screw - 1/4" N.C. x 1" Long 
Lockwasher 1/4" 
Capscrew - 1/4" N.C. x 3/4" Long - Grade 5 
Capscrew - 1/4" N.C. x 1 1/4" Long - Grade 5 
Hexnut - 1/4" N.C. Nylok 
P.T.O. Guard 
Bag Support Bungee Cord Assembly 
Bag Pan Support Bungee Cord Assembly 
P.T.O. Shaft - Complete 
Shafts and Yokes Assembly 
Implement Yoke 27 Spline 
Capscrew - 5/8" N.C. x 3" Long - Grade 5 
Hexnut 5/8" Nylok 
Snap Hitch Yoke - Tractor End 
Capscrew - 7/16" N.C. x 1 3/8" Long - Grade 2 
Hexnut - 7/16" N. C. 
Snap Hitch Pin Repair Kit 
Complete Cross Kit - Includes Lube Fitting 
Plastic Shield 
Nylon Bearing 
Thrust Washer (Not Shown) 
Snap Ring (Not Shown) 
Brake Rotor Guard 
Cotter Pin 
Decals - Complete Set 



16A 
16B 
16C 
16D 
16E 
16F 
16G 
16H 
161 
16J 
16K 
16L 
16M 
16N 
160 
16P 
16Q 
16R 
16S 
16T 

VA(.1 
16V 

/1614/ 
16X 
16Y 
16Z 
16ZA 
I 6ZB 
16ZC 

IS3 c). 

c.) A 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 

MISCELLANEOUS GROUP 

I%4- icticww p A(.-7 	s 	7 Er--  

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 	Field Hitch Assembly 	II S '-ir, 
1 	Capscrew - 5/8" N.C. x 5 1/2" Long - Grade 5 
1 	Hexnut - 5/8" N.C. Nylok 
1 	Chain Guard it ',?,., .,, ;, 
2 	Self-Tap Screw - 1/4" N.C. x 1" Long 
2 	Lockwasher - 1/4" 
2 	Capscrew - 1/4" N.C. x 3/4" Long - Grade 5 
2 	Capscrew - 1/4" N.C. x 1 1/4" Long . Grade 5 
4 	Hexnut - '1/4" N.C. Nylok 	 es,r6  cv.yoq E-1 92 ' (5-6A'15'36  
1 	P.T.O. Guard - - Itiityt.i 	

i fLorN_D a- .SVior- \--  CLI) 
1 	Bag SupPort BungTereri.r. Assembly 	• - 
2 	Bag Pan Support Bungee Cord Assembly 
1 	P.T.O. Shaft - Complete 
1 	Shafts and Yokes Assembly 	 v to 0 
1 	Implement Yoke 27 Spline 	 if Z-1/44 y • v.-A- 

K— ,,,,) 1-9- 	// ::' 7 7 
1 	Capscrew - 5/8" N.C. x 3" Long - Grade 5 - tri-Ale.L..) 40ifts. 	— ' 	,.,) 
1 	Hexnut ,5/8" Nylok 	 tit 5 e -5-n ili-.1reirt••/ ".--- 

A  - 1 	Snap Hitch Yoke - TrActor End / -;ar x' L.'? ( 	 : 
1 	Capscrew - 7/ r6" N.C. x'l 3/8" Long --Grade 2 	

r - .) 

1 	Hexnut - 7/16" N.C. 
I 	Snap Hitch,Pin\  Repair Kit 
2. 	Complete Cross Kit - clydes LUbe ,Fitting If jo36q 	6,,,„,v3i s-,„:„,) 
1 	Plastic Shield 1  CC 	1r to_ects(,,  r_ ....56coe,c_,..0 e J L. 9 Y? 

e r 	 .L.) 6if 	i/  

/31 	 gi /4) Iert 	( 

.1( 	 F G 
357°  

	

— 	I 

1)16A0  

61  G 	TC 	 o2 Sh Qctr 	61retcloi 

	

Id'a & /6/./ 9 1-0 	0`l• 	1 la 	064. cfc,- 

Air r'1 ow  Systems / 1-800-762-9876 
(Air Filter keeps clogging) 
Pre-Cleaner for Air Filter on Engine 

Get Dimension of Vent on Roof 4/18/91 
MINIMM=M 

2 	Nylon Bearing 
2 	Thrust WaSher (Not Shown), 	31/ , 
2 	• Snap Ring (Not Shown) =? 
1 	Brake Rotor Guard C>eic'' tl 1/ 51:4- 
1 	Cotter Pin 
1 	Decals= Complete Set 

)42. c.7 ae,0 Y39 

cl 

6 

16 ' 



	 6012031  

, _......,------.............7)  

A-38-51 REV, /0\ No Revisions DATE: 

 

71" 

 

  

24" 

to y Gi  

DRAWN BY 
MSD 

8/16/00 

APPV BY 

TOLERANCE UNLESS OTHERWISE SPECIFIED  

DECIMALS  
1 PLACE 
2 PLACE 
3 PLACE 
ANGLES  
FRACTIONS  J l6  

TITLE UHMW, HOPPER SLIDE - 71" 

MATERIAL UHMW, 1/4" BLACK 4111111111110 
DO NOT SCALE DRAWING 

	 unt-if 
PHONE (503) 861-1644 

DRAWING NUMBER: 	60120' -A NEXT ASSEMBLY: 

REQ, 1 
QOM 

P))) ))) ) 



N PLUG WELD 

H°  
No p/A1 

5EE DWG. 120-/G- 410000 
FOR New-  AssemsLy 

0 v.) 	 ■ 

- 

‘c\ 

?CC' 5ERR'ATED LOCK-PUT 

-2- 

. -71 
ROJIT OR 

11X.ITIFYNS NO 

44 7N ,  d. gIr TNRLrRCsi,7 

A 04 1157-ifc7„: 

NOMENCLATURE 

PARTS UST 
WT. 

2-1111fr 

•r 	sw-sas ccinpona-non  
{. Emi 	Astommatoom 

APPROVALS 	 DATE 

DEL}VIIR 	 VHF 	 JR. BAGGER 
CHECKED  

TAft SMAFT ADAISTER  

ref?: CROSS CONVEY° fr 

%MARE IN INCHES 
T 	 ARE 
R ovie °emus Apiotzs 

ADC 

MATERIAL 

FINISH 	DENOTES MACIONE0 
SUACAGE 

DO NOT SCALE DRAWING 

rO/ICE - AG SAL CtI TM 1' ON OWn. 
WM.., 4011 en. the maifigia cluiclos4 on ins 
°mono h I. ns∎ed to 0001101'cLei leprn•N• 
Np IrdormASion anew sro nsirg Mit* ralikfadtped4 

liereltImo aft*. nova, 
.rotwx,10..1 

SIZE DRAWING NO 

15 

SCALE . 	I SHEET. 

tea- 	yooact 

2 



  

6000 WiFor?-s 7,)) r c-3‹  
To 	 e r  

 

BRAKE KIT UPDATE 

 

I MOUNT THE RIGHT BRAKE 
CALIPER THE SAME AS THE 
LEFT HAND SIDE IS MOUNTED 
USING THE DIAGRAM 	1415  

,t)  

)-} 

S BOLT THE BOTTOM AND TOP BRACKETS TO THE BRAKE 
CALIPER USING THE 2 - 1/2" X 11/4" BOLTS 

• SLIDE THE CALIPER ONTO THE DRUM, MAKE SURE THE  
PAD IS EVEN WITH TOP OF DRUM EDGE. LOOK THRU THE 

SMALL HOLE TO MAKE SURE. 

CENTER THE CALIPER ON THE DRUM (SIDE TO SIDE) 
WELD BOTH BRACKETS INTO PLACE 

REMOVE BOTH BLEEDER NUTS, PLACE THEM IN THE 
BOTTOM HOLES 

PLACE DOUBLE BRAKE HOSE WITH FITTINGS AS SHOWN, 
LEAVE THE TIGHTNING NUTS FINGER TIGHT. 

PUMP UP THE PRESSURE UNTIL FLUID RUNS OUT THE 
NUTS AND REMOVES ANY AIR. RETIGHTEN THE NUTS AND 
FILL UP THE PUMP WITH BRAKE FLUID. 

K i.10DD3 

PARTS LIST; 

lo ki l°  A i(c_im, 

I- 223 FORD BRAKE CALIPER 
12" 1/1 425 HOSE 
1 	1/4" HOSE COUPLING 	. 

to 4254 
	

1- 04U-601 HYDRAULIC FITTING 

I oV6S 
	

1- 04U-661 
I- 11715 	TEE 
2- 11714 	1/8" PIPE 6" LONG 
1- C5205X1 HYDRAULIC FITTING TEE 
2- MOUNTING BRACKETS 6"X1 1/4X 1/2" DRILLED 
2- I /2"X I 1/1" BOLTS 
2- 1/2" LOCK WASHERS 

OTY 

DI27-4-■ 14 BY: 

DATE: 

4oa _tbi°  
SCALE: 	 NO. RECYD.: 

NEXT ASSY.: 	 SOS. NO.:  

TOLERANCES 
DECIMAL 	I 	FRACTIONAL 	ANGULAR 

aG-eaG coppoRa-nor 
ASTORIA. OREGON 

SOD. BY NO.: Drg. No. 



WHEEL GROUP Bli 
FIB 

REF. 
NO. 

PART 
NO. 

QTY DESCRIPTION 

1 6A 2 Spindle 
2 6B 2 Grease Seal 
3 6C 2 Inner Bearing Cone 
4 6D 2 Inner Bearing Cup 
5 6E 2 Hub 
6 6F 2 Outer Bearing Cup 
7 6G 2 Outer Bearing Cone 
8 6H 2 Washer 
9 61 2 Spindle Nut - 5/8" NF Nylok 

10 6J 2 Hub Cap 
11 6K 2 Wheel 
12 6L 2 Tire - 11 L15 - 8-Ply Flotation 
13 6M 2 Tire Tube - 11L15 
14 6N 12 Wheel Bolt 

6 



Printed by Stashia Sutton 	3/25/98 	12:02pm 

    

               

               

From: Stashia Sutton 
To: 	Louann Tucker 
Subject: 6000 for a 50hp tractor 

OTE 

If you want to use a 50hp tractor on a 
G6000 change driven sprocket to a 
120-2B45 which will decrease RPM 13%. 

So instead of turning 45RPM it will 
turn at 39RPM. 

Let me know if you have any questions. 

Stashia 

Page: 1 



AG-BAG - CHANGES 
AUGUST 1, 1979 

1) AIR CHAMBER (BRAKE) 

2) BRAKE ROTOR SHAFT BEARING 1 3/8 

3) OUT BOARD BEARING BRACKETS 

4) CABLE GUIDES 

5) HOPPER REINFORCEMENT 

6) 3000# GAUGE 

7) TUNNEL PIN HOLES 

8) TUNNEL PIN HOLES 

9) GEARBOX PUMP BRACKET (REG.) 
GEARBOX PUMP BRACKET - (HEAVY) 
PLUS CHAIN 

10) GEARBOX HANDLE 

11) HALF ROUNDS - 1 1/2 WIDE - 30". LENGTH 
TUNNEL 

12) GREASE HOSES TO BOTH HOPPER BEARING 

13) VARIABLE SPEED PULLEY 6" DIA. - 1 3/8 HUB 

14) NEW STYLE BEATER KNIVES 

15) DIAGONAL MOTOR BRACES 

16) NEW STYLE HYDRAULIC TANK 

17) TONGUE OPPOSITE HYD, MOTOR 

18) CHECK LID FOR HYDRAULIC TANK 

19) MOTOR HOOK (ASS'Y OF MOTOR) 

20) NEW STYLE TONGUE AND STEERING ASS'Y 

21) TUNNEL DEFLECTOR-PLATE GUSSETS - 3 ADDED 

22) HARD BEARING 45,000 

23) Q-803 SPINDLE 

24) 6 HOLE WHEEL 

25) SQ. TO ROUND PIN (WENT FROM 1 TO 1 1/8) 



AG-BAG 
1979 

MOTORS: 

STAFFA (ENGLAND) 1003 - 1051 
HYDROSTAR (JAPAN) 1052 

HYDRAULIC TANK: 

REGULAR - 1003 - 1039 
DOUBLE WELDED - 1040 1048 
WELD IN ANGLE - 1049 - 1051 
11 GAUGE - 1052 

ROTOR BEARING: 

REGULAR - 1003 - 1018 
5 1/2 WIDE-BLAIR ADD ON - 1019 - 1031 
5 1/2 FOUNDRY - 1032 
5 1/2 FOUNDRY -(HARD) - 1052 - 1053 - 1057 

AXLE RIM: 

REGULAR (1/4" THICK) - 1003 - 1058 
3/8 THICK - 1059 

CABLE DRUMS: 

REGULAR (11 GAUGE) - 1003 - 1058 
3/16' THICK - 1059 

SPINDLE: 

REGULAR - 5 HOLE - 1003 - 1012 
DUALS - 1013 - 1031 
BAG SIDE (6 HOLE) - 1032 - 1058 
6 HOLE BOTH SIDES - 1059 

HOPPER REINFORCED - 1049 

BEATER KNIVES: 

REGULAR -1003 - 1031 
REGULAR (SHORT CUT) - 1032 - 1065 
PYRAMID - 1066 

RELIEF VALVE: 

PARKER - HANNIEIN 1015 



CHAIN USED ON AG-BAG EQUIPMENT 

AG-BAG CONVEYOR: 

OLD STYLE: #55 CHAIN 
SHORT SIDE 120 LINKS, 17 FLIGHTS 
LONG SIDE 179 LINGS, 25 FLIGHTS 

NEW STYLE: #55 CHAIN 
SHORT SIDE 113 LINKS, 16 FLIGHTS 
LONG SIDE 163 LINKS, 23 FLIGHTS 

SILOPRESS CONVEYOR: 
#55 CHAIN 
SHORT SIDE 129 LINKS, 18 FLIGHTS 

AG-BAG FEEDTABLE: 
#667X CHAIN 
131 LINKS, 18 FLIGHTS 

AG-BAG LIVE BOTTOM: 
#667H PINTLE CHAIN 
181 LINKS, 24 FLIGHTS 
(TAKES 2 COMPLETE CHAINS FOR 1 LIVE BOTTOM) 



• 150 ME-TZ..1C- DWG,. 

NOT TO 5 GA  L.C_ 

701-1:4 L. (0 T. V,01/ 0  F 
AD.57IN<^ 




	G-680 thru GH-690 2 OF 2
	G-680 thru GH-690 1 OF 2



